OPERATOR'S / PARTS
MANUAL

Dump trailers

Models
P-508/3S P-510/3S P-50710/4E

No. C468 01/2011



q’t‘éﬁ OUR WEBg]TQ

S
"W W pronovost. 40
Copyright © Les Machineries Pronovost Inc., 2011

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

=

o ~N o ol

10

[tem Page
gL oo (3Tt A o o TSSO 5
S | <. S 6
GENEIAl SAFELY ....ocveeieeeee et 6
SAfEtY 1N OPEFELION ....oveeieeie e e e e e e re e e e sneeneenes 6
Safety With MaiNtENANCE ........cevieeecieciece e nae s 7
SAfEtY 1N TIrANSPOIT ...ttt ee e reeeeeneennes 7
D<o | S O P USRI 8
S 11 A B L= o= £ SSRSS 8
MaiNtENANCE DECAIS........ceuiiieieiie sttt s 8
R = T L | o TSP PR 9
BasiC Start-Up ProCEAUIES...........ccveeeciiee et 9
Y= T U= =[PSR PPR 11
R 0 =0 [OOSR 12
S 0= ot = 4 o S 13
PAITS LISE oottt bbb 14
Dump Trailer P-508/3S ......ccoooeiieieeeese et nne s 14
DUMpP Trailers P-510/3S........oooeiieieeese et 17
Dump Trailer P-50710/4E .........coveieieee e 20
Electric Hydraulic Pump P-510-PHEP .........cccoooeiiie e 23
EIECIIIC CITCUIT ...t 24
HUD HAO00 ...ttt 25
HUD HS000 ...ttt 26
Hub and drum 545, electric brakes 10 X 214" ........ccceevevvveeeiesse e, 27
Directional Control ValVe DFCAOD...........cccviiieieeiese s 28
TelescopiC CyliNder # 51506 ........ccceeveeieerieeseeieseeseesie e e e eesee e eaesneens 29
POWES PaCK # 51624 ...ttt 30
LI 0 U= = T O 32
WAITANTY ottt e bt e e s e e s be e e sabe e e nnneeenneas 33






INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. Weare
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Dump Trailer. It contains
important information which will help you achieve
excellent returns with your PRONOVOST Dump
Trailer for yearsto come.

Please read this manual before operating your Trailer
and keep it for future reference.

Before using this equipment, you or any other person
who will be using it must familiarize yourself with the
safety recommendations, the operating and safety
instructions. Please read carefully and be sure to
understand and follow all recommendations and
procedures.

In this manual, the right and left sides are identified
while standing at the rear end of the equipment and
facing it.

If you require additional information on your Dump
Trailer, please contact your PRONOVOST Dedler.

NOW take a moment to enter the model, seria
number and the date of purchase of your Trailer in the
space provided below.

When ordering parts from your Dealer, please refer to
these numbers for afast and efficient service. Use
PRONOVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig. 1.

i

Figure 1

MODEL: &
SERIAL NO: &
DATE OF PURCHASE: &




SAFETY

GENERAL SAFETY

WHEN YOU SEE THISSYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY ISINVOLVED

Thissymbol "SAFETY ALERT" isused in this
manual and on the safety decals on the Trailer. It
warns you of the possibility of danger. Carefully read,
understand and follow all safety recommendations
before operating the equipment.

1)

2)

3)

4)

5)

6)

Careful operation is the best assurance against
accidents. Carefully read this manual and follow
al recommendations before operating this
equipment. It isthe owner’sresponsibility to
make sure that anyone who will operate the Trailer
will read this manual before operating the
equipment.

Do not modify the equipment. Any non
authorized modification may affect the efficiency
and/or safety of the equipment.

Never operate the equipment with defective parts
or if damaged in any way. Haveit repaired before
using it.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on

page 32.

Hydraulic fluids under pressure can damage your
skin. Do not use your hands to locate aleak.

Battery (with 12V hydraulic system) contains

sulfuric acid. Avoid contact with skin, eyes or
clothing.

SAFETY IN OPERATION

1

2)

3)

4)

5)

6)

7)

8)

9)

Be alert while driving on the road. Never carry
passengers.

WARNING! Do not overload your trailer, do not
exceed the load capacity indicated in the
specifications on page 13.

Be sure there are no obstructions around the
equipment and that no one stands near the
equipment when in use.

Do not operate an engine in a confined or non
ventilated area.

Do not perform any adjustments, cleaning, mainte-
nance or repairs with the engine running on the
towing vehicule. Preferably remove the key from
the ignition.

Be careful when backing-up, make sure you have
good visibility.

In the case of aHighway Service Trailer, make
sure the suspension, brakes and lights are all
functioning properly.

Do not forget to unlock the proper panel before
dumping.

With the 3-way dump trailers, do not forget to
install the pinsin the two ball-joints on the side
you wish to dump the load, and release the adja-
cent panel.

10) Alwaystravel at a safe operating speed following

regulations and common sense. In the case of
agricultural servicetires, follow the manufacturer's
specified safe speed. The road speed should be
such as to maintain full control over steering and
braking.



SAFETY (cont'd)

SAFETYWITH MAINTENANCE

1) Perform maintenance according to
recommendations contained in this manual .

2) Before performing any work under theraised
platform, alwaysinstall the safety support
provided.

3) If thetrailer is hooked up to the tractor while
performing maintenance work, make sure the
engineis not running and preferably remove the
ignition key.

SAFETY IN TRANSPORT

1)

2)

On public roads, use proper safety lights and
check local regulations.

Be alert while driving on the road. Never carry
passengers.




DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the
equipment and read them carefully. If adecal is
damaged, lost or illegible, install anew one. The
following photos indicate where each one must be
installed.

A ATTENT ION

1—FOR SAFE OPERATION, FOLLOW INSTRUCTIONS IN OPERATOR'S MANUAL.

2—KEEP AWAY FROM TRAILER WHEN HOPPER IS IN OPERATION.

3—IF UNDER TRAILER, PUT SAFETY SUPPORT IN PLACE AND BLOCK THE WHEELS.

4—CHECK ALL BOLTS ON WHEELS AFTER FIRST 5 HOURS OF OPERATION AND
THEN EVERY 50 HOURS OF OPERATION.

I 5—ALWAYS STORE TRAILER WITH BED LOWERED. TO DRAIN WATER FROM BED,
PLEASE USE JACK TO INCLINE TRAILER TOWARDS THE REA

—POUR UN FONCTIONNEMENT SECURITAIRE, SUIVRE LES INSTRUCTIONS
DANS LE MANUEL D'OPERATION.

7 1

2—-SE TENIR LOIN DE LA REMORQUE LORSQUE LA BENNE EST EN OPERATION.

# 5-CN TRAVAILLANT SOUS LA REMORQUE, METTRE LA PATTE DE SECURITE EN
PLACE ET UTILISER DES CALES POUR BLOQUER LES ROUES.

4—VERIFIER LE SERRAGE DES BOULONS DE ROUES APRES LE PREMIER 5 HEURES
D'UTILISATION ET ENSUITE A TOUTES LES 50 HEURES D'OPERATION.

i 5 TOUJOURS ENTREPOSER VOTRE REMORQUE LA BENNE ABAISSEE. POUR
PERMETTRE L'EGOUTTEMENT DE L'EAU, UTILISEZ PLUTOT LE CRIC POUR
INCLINER LEGEREMENT LA REMORQUE VERS L’ARRIERE.

180-07342

Figure 2

Decal A Part no.: 190-07342

Figure 3

A DANGER

PASSENGERS PROHIBITED

INTERDICTION DE TRANSPORTER
DES PERSONNES

190-13671

Figure 4

Autocollant B Piece no.: 190-13671

MAINTENANCE DECALS

The maintenance decal s indicate the points requiring
lubrication. Refer to maintenance section for more
details.

Figure 5 Part no.: A 105

Figure 6 Part no.: A 106



START-UP

BASIC START-UP PROCEDURES

1) Lubricate all grease fittings with a good quality
multiuse grease.

2) Lubricate panel release mechanism, front and rear

with good quality ail.

3) Adjust tire pressure to manufacturer's

specifications.

4) Install wheels on hubs.

AWARNI NG: Wheel lug nuts must be applied
and maintained at the proper torque levelsto
prevent loose wheels, broken studs, and possible
separation of the wheel(s) from your trailer. The
lug nuts on the wheels of your trailer must be
maintained according to the torque valueslisted in
the chart contained in this section. Over torquing
and under torquing wheels are both dangerous.

WARNING: Towing, especially during the
break-in period, can cause wheel lug nutsto
loosen. Failure to maintain proper torque of the
wheel lug nuts could lead to separation of thetire
and wheel while driving, possibly resulting in
property damage or personal injury.

Be sure to use only lug nuts matched to the cone

angle of your wheel, usually 60° or 90°.

The proper procedure and sequence for
attaching the wheels and torquing lug nutsis as
follows.

a- Start al nuts by hand to avoid cross threading.

b-Tighten the nuts dlightly.
¢- Using the proper sequence shown in figure 6,
tighten the lug nuts to the 1st stage torque as

Figure 6

5lug

6 lug

indicated in the chart. Using the proper

sequence for the second time, tighten the lug nuts
to the 2nd stage torque as indicated in the chart.
Using the proper sequence for the third time,
tighten the lug nuts to the 3rd stage torque as
indicated in the chart.

Wheel Torque Requirements
Nut @ 1st Stage | 2nd Stage | 3rd Stage
1/2" 20- 25 ft-lbs| 35-40ft-lbs | 50- 75 ft-lbs
9/16" 20- 25 ft-lbs| 50- 60 ft-Ibs | 90- 120 ft-lbs
5/8" 20- 25 ft-Ibs | 90- 100 ft-Ibs|140- 170 ft-Ibs

d- Torque the wheel lug nuts before the first
road use and after each wheel removal.
Check and re-torque after the first
16, 40 and 80 kilometers (10, 25 and 50 miles)
and adjust if required. Check periodically
thereafter without exceeding 50 hours of use
between the verifications.

Check the wheel lugs after winter storage, before
starting a trip or following extensive braking.
Perform maintenance periodically as indicated above.

5)

6)

Install panels.

with your equipment.

Install al hydraulic hoses and fittings compatible




START-UP

7) Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 32.

8) Operate the hydraulic system afew times, raising
and lowering the platform in order to remove any
trapped air in the system. Then check the oil level
in the tractor's hydraulic oil reservoir.

9) With the 3-way dump trailer, the ball-joint pins are
usualy installed in a" X" configuration to prevent

-10-

tipping during handling. They must be installed on
the side you wish to dump the load. ATTEN-
TION: Never usethe" X" configuration when
using your Dump Trailer.

10) Do not forget to unlock the proper panel before

dumping.



MAINTENANCE

Before performing any work under theraised
platform, alwaysinstall the safety support
provided.

1)

2)

3)

4)

5)

6)

7)

Wipe off all grease fittings with a clean cloth
before adding grease in order to avoid injecting
dirt or sand.

Repair or replace damaged grease fittings.

Lubricate al grease fittings every 20 hours of
operation.

Check all bolts on wheels asindicated in the start-
up section.

8)

Open, clean and lubricate wheel bearings once a
year.

Adjust the bearings as follows:

Lubricate panel release mechanism, front and rear,

every 20 hours of operation.

Check tire pressure every 50 hours of operation,
adjust according to manufacturer's
recommendation indicated on the tires.

Check brakes once a year and adjust or repair if
necessary.

9)

-11-

a- Lubricate spindle threads.

b-Screw the adjusting nut on the spindle thread.
c- Set abearing preloading by torquing the
adjusting nut to 200 ft-1bs to make up for any play
between parts. N.B.: Thisstep must be carried
out while rotating the wheel.

d-Loosen the adjusting nut one complete turn.

e- Now tighten it again to a 50 ft-lbs torque.

f- Loosen the nut 1/4 turn; while doing so,
determine the right position for the locking device.
g-Install the locking device.

Check al nuts and bolts once ayear. If necessary
use torque chart on page 32.



STORAGE

1)

2)

3)

Storein acooal, dry place.

Install wooden blocks under the axles to keep the
tires off the ground and cover them if |eft exposed
to the sun.

Keep dl piston rodsin the retracted position. This
will assure better protection against the elements.

4)

5)

6)

7)

-12 -

Clean your trailer.

Thoroughly inspect all parts of the trailer. Replace
or repair worn or defective parts.

Touch-up or repaint if necessary.

Lubricate al points before storage.



SPECIFICATIONS

SERVICE AGRICULTURAL AGRICULTURAL HIGHWAY
MODEL P-508/3S P-510/3S P-50710/4E
Gross weight 4 tons 5 tons 3.5 tons
Width x length interior of box 62" x 99" 62" x 99" 62" x 99"
Thickness of floor 3/16" 3/16" 3/16"
Side panel height 12G * 14" 14" 14"
Front/back panel height 12G * 19" 19" 19"
Platform height 33" 33" 35"
Overall length 138" 138" 138"
Overall width 68" 68" 68"
Overall height 63" 63" 65"
Free height / maximum lift 20" 20" 22"
Thread width 51" 51" 52 1/2"
Dumping angle (back) 47° 47° 47°
Dumping angle (2 sides) 47° 47° 47°
Central unloading hatch option option option
Axle Single Tandem Tandem
Suspension - - Springs
Hubs 6 bolts 6 bolts 5 bolts
Hub capacity 5000 Ibs 4000 Ibs 1750 Ibs
Spindles 21/4" 2" --
Wheels 2 4 4
Wheel dimensions 15x8x6 15x8x6 14" x 6"
Tires (standard) 11L15 (8 ply) 11L15 (8 ply) ST205/75R14
Hitch: clevis/swivel standard standard option
Hitch: ball coupler (2 5/16") option option standard
Electric brakes -- -- standard
Security chain option option standard
Electric power pack option option option
Battery rack option option standard
Light system (12 V) - - standard
Oil / volume required 5L 5L 5L

Cylinder 1 single acting 1 single acting 1 single acting
Hitch weight (empty) 125 Ibs 125 lbs 125 Ibs
Total weight 1840 Ibs 2100 lbs 2140 lbs

Design and specifications subject to change without notice.

* Removable




DUMP TRAILER P-508/3S

170-02305R2

Y |

&

S

Q/Wi\‘

%
/
/
/

N
i 'm\ “““““ o \
\\ ,
A%
s, A - Q/w»\vy
/ .

\\ " /«\‘
o VB

/

®
Q




DUMP TRAILER P-508/3S (cont'd)

REF.

O©CO~NOOAADS_WNEPE

PART #

120-02233
150-00312
51441
300-40310
110-08962
51610
110-09041
PN-11L15
R-1586
9255-8x8
51506
51527
51572
51573

Std.

51574
331-13220
51575
51620
51576
51619

Std.
190-03031
300-40400
Std.
150-00721
110-14391
120-00522
110-02772
110-14461
130-16212
300-40340
51436
51435
110-14542
110-11541
110-11532
120-01654
150-02861
300-34325
110-11561
300-44310
160-05971
150-02761
110-14271
300-36370
644-10000
51632
300-34250
190-03042

DESCRIPTION QTY
L0 0 T 1
AXIE 2 1/4" @ (WEIAEA) ..nene e e 2
Hub # H-5000 COMPIETE ...oniieiiie e et e e eees 2
Bolt 1/2" NC x 122" Ig + nylon loCKNUL ........cccoiiiniiii e, 16
Cross-beam (INCIUAING # 2) ..uiniiiiii e e e e e eaas 1
Cylinder gimbal . ......o.oi e 1
PIVOT PlatE .ottt 2
Tire 11L15 -8 ply With tube ... e 2
RIiM 15" X 8" - 6 hOleS i 2
Straight fitting (SWIVEI) ..eei s 1
Telescopic CYliNAEr 3 SECHIONS ...ucuiieiii e e e eeaaeas 1
Repair kit for cylinder N0. 51506 .....ccciriniiiiiiiii e 1
Retaining plate for cylinder gimbal...... ..o 2
Metric bolt 10 X 20 X 1.50 MIM .uiuiiiniii e e e 4
Grease fitting ¥a" - 28 Straight ......ccoviniiii e 3
Retaining ring 2 5/8" int. (Up to serial # 8799) ....cciiiiiiiii e 1
Hex socket cap screw M8-1.25mm x 20mm (from serial # 8800 and up).......... 6
Locking segments for ball-joint 2 7/8" (up to serial # 8799) .....ccevvviiiiiiinnnanens 2
Locking segments for ball-joint (from serial # 8800 and UP) .......ceveveveeiienennnnns 2
Ball joint seat (welded) 4 1/2" (up to serial # 8799) .....oviiiiiiiiiii e, 1
Ball-joint seat (welded) (from serial # 8800 and UP) ......c.vuvviiieiiiiiiiieieieeennn, 1
Cable Clam B/ LB ...t aaaas 2
CablE B/ LB X 72 e 1
Bolt 1/2" NC x 3" Ig + nylon [0CKNUTL ......ccoeinii e 10
L [ o T 01T I3 T 0 T 722 5
Pin for platform PIVOL ......c.iii s 2
RIGNT rear STAKE ....veii i e 1
Rear panel With grain dOOr ..........cooieiiiii e e opt.
Standard rear PANEl ... .o 1
Left FBAI STAKE ..t e 1
Rear PANEI IOCK ... s 1
Bolt 2" NC X 2" Ig + nylon loCKNUL ........oiiinii e 2
eI Gt I 777 [ 1
Clevis 12" - 20 NF = NUL ..ot 1
Rod ¥2" for rear panel [0CK .......cooieiniii e 1
SHAE PANEI e e 2
10 1 o = = 1
= L 0] 1 0 1
Pin for rear locking mechaniSm ..........coooiiiii e 1
Bolt 5/16" NC x 1 3/4" Ig + nylon locknut ..........cccoiiiiiiiii e, 1
Safety SUPPOIT BraCKet ... e e e e e 1
Bolt 5/8" NC x 122" Ig + nylon loCKNUL ........ccooiiiiiiii e, 1
IS 1= 1V 1] 0] 0T 1
LT [ 1
Lever for automatic locking mechanism ..........c.coiiiiiiiiii i 1
Bolt 3/8" NC x 222" Ig + nylon loCKNUL ........cccoiiiniiii e 2
Directional control valve 3/8" NPT (cyl. travel limit) .........ccocoiiiiiiiiiiiiins 1
Directional control valve 3/8" NPT (ser.# 9186 and 9299 to 9323) ..........c....... 1
Bolt 5/16" NC x 1" Ig + nut & lock washer ..........ccciiiiiiiiiii s 2
Hose R1 3/8" x 34" Ig + 1 fitting 6U 106 & 1 fitting 6U 108 ............ccccevvenenens 1

-15-



DUMP TRAILER P-508/3S (cont'd)

REF.

47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65

PART #

9405x6x6
190-03052
150-02851
130-20401
110-08991
51490
51408
51583
51584-G
51584-D
190-08211
Std.
357-57000
300-36370
Std.

Std.

51621
51622
51623

DESCRIPTION
EIDOW 90 deg. B/8" NPT ..ttt ettt e e e e e aeeees

Hose R1 3/8" x 150" Ig + 1 fitting 6U 106 & 1 fitting 6U 108

Hinge pin fo
Flat washer
Swivel hitch

Jack 3000 lIbs (includes # 53)

Pin for jack

Ring for side panel lock (welded)
Side panel lock (L.H.) (welded)

r rear panel
15/8" 1.d. X 2 3/8" 0.0. ceeeiieiiie e

Side panel lock (R.H.) (Welded) .....cuvriii e

Spring 7/8"

0.0, X B L/ B e

(@01 (= o 1 T I

Castle nut 1

1/2"™ NC

BOIt 3/8" NC X 2 L/ 2" g ceneieineeiet ettt et et e a e aeees
Quick coupler 1/2" MalE ...

Grease fittin
Front ball-joi
Right hand r

O 1/4"-28, 45 U0 «iueeitieiei e
L) A T177=3 [ 1T |
ear ball-joint (welded) .......oniiiii

Left hand rear ball-joint (welded) ......coooninii e

-16 -



DUMP TRAILER P-510/3S

170-02317R2

/
.F,A M//, ,
/ \\\\\J/MN \\\

/ 7/

e, 4 / ) YR




DUMP TRAILER P-510/3S (cont'd)

REF.

O©CO~NOOAADS~WNEPE

PART #

120-02233
190-08211
160-01091
Std.
110-11412
150-02282
150-02851
110-00011
51503
110-11414
PN-11L15
R-1586
300-40310
51610
110-11421
110-09041
9255-8x8
51506
51527
51572
51573
51574
331-13220
51575
51620
51576
51619

Std.
190-03031
300-40400
Std.
150-00721
110-14391
120-00522
110-02772
110-14461
130-16212
300-40340
51436
51435
110-14542
110-11541
110-11532
120-01654
150-02861
300-34325
110-11561
300-44310
160-05971
150-02761

DESCRIPTION QTY
L0 0 T 1
SPring 7/8" d.€. X 6 /8" g eviniiie i 1
Brass bushing 134" i.d. X 2" 0.d. X 2" g «eeeviriniii e 4
Grease fitting ¥4"-28 Straight .......ccciiiniiii i 5
LI Lo L= 0 0T 1 = U0 =N 2
AXIE 2" @ (WeIHEA) ..t e 4
HiNge pin fOr rear PANEl .......o.oiiiii e 2
PiN FOr taNdemM ... 2
Hub # H-4000 COMPIETE ...oniiiiiiie e et eaeeees 4
Tandem assembly (including 3, 4,5, 6 & 9) ceviiiiiiiiiii e 2
LN L= 5 85t L T - o] 2 4
RIiM 15" X 8" - 6 hOleS ..ot 4
Bolt 2" NC X 1%2" Ig + nylon Io0CKNUL ..o 16
Cylinder gimbal ... ... e 1
CrOSS-BaAIM L. e 1
o1V 0 1 o] - 1 (= 2
Straight fitting (SWIVEI) ..eei s 1
Telescopic CYliNAEr 3 SECHIONS ....cuiieii i e e e e 1
Repair kit for cylinder N0. 51506 .....ccciviuiiiiiiii e e 1
Retaining plate for cylinder gimbal...... ..o 2
Metric bolt 10 X 20 X 1.50 MIM .ouiuiiiiii e e 4
Retaining ring (UP to serial # 8799) ....uiiiii i e 1
Hex socket cap screw M8-1.25mm x 20mm (from serial # 8800 and up).......... 6
Locking segments for ball-joint (up to serial # 8799) .....ccceviiiiiiiiiiiiiiiieeene, 2
Locking segments for ball-joint (from serial # 8800 and UP) .......cevvveveeeiennnnnnns 2
Ball-joint seat (welded) (up to serial # 8799) ....ciiiiiiiiii e 1
Ball-joint seat (welded) (from serial # 8800 and UP) ......oevueeieieiiiiiiiieieieeeennnn 1
Cable Clam B/ LB .. e 2
Al B/ LB X 72 e 1
Bolt 1/2" NC x 3" Ig + nylon [0CKNUL ......ccooinii e 12
L T o T o113 T 0 T 722 5
Pin for platform PIVOL ......oeiii s 2
RIGNT rear STAKE ....veiii e 1
Rear panel With grain dOOr ..........ciiieiiii e eens opt.
Standard rear PANEI .....c.ce e e 1
Left FBAI STAKE .. e 1
Rear PANEI IOCK ... s 1
Bolt 2" NC X 2" Ig + nylon loCKNUL ........ooiiii e 2
LTI 5 Gt I 777 [ 1
Clevis 22" - 20 NF = NUL ..ot e e 1
Rod ¥2" for rear panel [0CK .......cooininiii i 1
SIAE PANEI e e 2
10 01 o = T = 1
= L 0] 1 1 0 1
Pin for rear locking mechaniSm ..........coooiiiii e 1
Bolt 5/16" NC x 1 3/4" Ig + nylon locknut ..........cccoiiiiiiiii e, 1
Safety SUPPOIT BraCKet ... e e a e 1
Bolt 5/8" NC x 122" Ig + nylon loCKNUL ........cccoiiiiiiii e 1
IS 1= 1 V8T 1] 0] o T o 1
LT [ 1



DUMP TRAILER P-510/3S (cont'd)

REF.

48
49
50
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69

PART #

110-14271
300-36370
644-10000
51632
300-34250
190-03042
9405-6x6
190-03052
130-20401
110-08991
51490
51408
51583
51584-G
51584-D
Std.

Std.
300-36370
Std.

Std.

51621
51622
51623

DESCRIPTION

Lever for automatic locking mechanism

Bolt 3/8" NC x 2%2" Ig + nylon locknut ....... ...
Directional control valve 3/8" NPT (cyl. travel limit) ...t
Directional control valve 3/8" NPT (serial # 9186 and from 9299 to 9323)........
Bolt 5/16" NC x 1" Ig + nylon locknut ........ ..o
Hose R1 3/8" x 34" Ig + 1 fitting 6U 106 & 1 fitting 6U 108 ...........ccccevvennnnen.
EIDOW 90 deg. 3/8" NPT ... e eas
Hose R1 3/8" x 150" Ig + 1 fitting 6U 106 & 1 fitting 6U 108.........c...ceuenennen.

Flat washer
Swivel hitch

Jack 3000 Ibs (includes # 58)

Pin for jack

Ring for side panel lock (welded)
Side panel lock (L.H.) (welded)

1 5/8"1.d. X2 3/8™ 0.0, euiuiniiii e

Side panel lock (R.H.) (Welded) ... oo

Castle nut 1

Cotter pin 1/4™ x 3" Ig

1/2" NC

BOIt 3/8"™ NC X 2 /2" g ettt e e
Quick coupler 172" Male ...

Grease fittin
Front ball-joi
Right hand r

0 1/4"-28, 45 Q. «uieininiii e
Nt (Welded) ..o e
ear ball-joint (welded) ...

Left hand rear ball-joint (welded) ... e

-19-



170-02329R2

DUMP TRAILER P-50710/4E

A

vy
| 6 | H«l\lm\, .

N\NE




DUMP TRAILER P-50710/4E (cont'd)

REF.

©CoO~NOOUITDA WNPE

10

12
13
14
15
16
16
17
17
18
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
44
45
46
47
48
49

PART #

120-02233
120-02372
300-20250
300-40310
300-32250
51610
110-09041
PN-2057514
RM1465
9255-8x8
51506
51527
51572
51573

Std.

51574
331-13220
51575
51620
51576
51619

Std.
190-03031
300-40400
Std.
150-00721
110-14391
120-00522
110-02772
110-14461
130-16212
300-40340
51436
51435
110-14542
110-11541
110-11532
120-01654
150-02861
300-34325
110-11561
300-44310
160-05971
150-02761
110-14271
300-36370
644-10000
51632
300-34250
190-03042
9405-6x6
190-03052
Std.

DESCRIPTION

Main frame for P-5O7L10/AE ... e e
Frame to fasten road axle and lghtS ..........cccoiiiiiiii e
Bolt 10-24 X 1™ Ig + Nylon l0CKNUL ........eii e e
Bolt 1/2" NC x 12" Ig + nylon [0CKNUL.......c.oniiii e 1
Bolt 1/4" NC x 1" Ig + nylon locknut + flat washer ...........c.cooiiiiiiiiiiiiinene,
Cylinder gimbal ... e
PIVOT PIALE et aa
RoAd tire P205/75RILA ... ettt
RIM 14 X 6 - 5 DOIES ..t e
Straight fitting (SWIVEL) ....uieii e e
TelescopiC CYNNAEr 3 SECHIONS .. ...iuie e aans
Repair kit for cylinder N0. 51506 .....cuiuininiiiie e
Retaining plate for cylindrer gimbal ...
Metric bolt 10 X 20 X 1.50 MM ..iiiniii e e ee e
Grease fitting ¥a" - 28 Straight ..o
Retaining ring 2 5/8" int. (Up to serial # 8799) ....ciiiiiiiii i
Hex socket cap screw M8-1.25mm x 20mm (from serial # 8800 and up) ................
Locking segments for ball-joint 2 7/8" (up to serial # 8799) .....cccevvviiiiiiiiiiiiiieene,
Locking segments for ball-joint (from serial # 8800 and UP) .....cccovviiiiiiiiiiiinannne.
Ball-joint seat (welded) 4 1/2" (up to serial # 8799) ...cviiiiiiiiiiiiiiicc e
Ball-joint seat (welded) (from serial # 8800 and UP) ...cvuiiiiiiiiiiiiiiieeeeeeee e
Cable ClamP B/ LB .. e
Al B/ LB X 72 e
Bolt 1/2" NC x 3" Ig -+ nylon I0CKNUL ..o e 1
HITC PN ClD 5/ 32 e et eens
Pin for platform PIVOT ... e
o] L =TT ] =L S
Rear panel With grain dOOK ........c.iiii e e e e e op
StanNdard AN PANEL ... .. e
Left rEAr STAKE . ..eiiee e e
Rear PaNel [OCK ... .o
Bolt 2" NC x 2" Ig + nylon I0CKNUL ......oeinii e e
PN 22" @ X L0 Ig - eneeee e
(O | 11 | PP
Rod 2" for rear panel l0CK ..... ..o e
S [0 [ o 7= U 1=
(0] 01 A o= U 1= N
o = L {0 o PP
Pin for rear 10CKING MECHANISIM ...
Bolt 5/16" NC x 1 3/4" Ig + nylon I0CKNUL .....cueeiniiii e
Safety SUPPOIt DraCKEeT ... e eas
Bolt 5/8" NC x 1%2" Ig + nylon [oCKNUL.........oiii e
ST 1 1= YR o] oL o N
T Qi R T
Lever for automatic locking MechaniSm ...
Bolt 3/8" NC x 22" Ig + nylon [oCKNUL........coeii e
Directional control valve 3/8" NPT (cyl. travel limit) ........ccoooviiiiiiiiiieeene
Directional control valve 3/8" NPT (serial # 9186 and from 9299 to 9323)..............
Bolt 5/16" NC X 1™ Ig + nylon [0CKNUL .......oeiiiii e
Hose R1 3/8" x 34" Ig + 1 fitting 6U 106 & 1 fitting 6U 108 .........cccoviviininenennn..
EIDOW 90 deg. 3/8" NPT ettt ettt e eaas
Hose R1 3/8" x 150" Ig + 1 fitting 6U 106 & 1 fitting 6U 108 ..........ceevvininenenen..
(70 (=T gl o1 T Y Qg A (o N

PRPRPRPRNRPRPNRPRRRPRRPRRPREPRRPNRRPREPNRRPRARNUORNREPRERNNORWANRPRRERRPAAMNRPOONERR



DUMP TRAILER P-50710/4E (cont'd)

REF.

50
51
51
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97

# DE PIECE

130-20401
51615
51525

110-07161
51490
51408
51583

51584-G
51584-D
52077
51599
54010
110-20283
Std.

300-42400
51601
54086
52076
32229
51612

316-32220
52070

301-38280
54070
54064

110-14053

302-44490

300-32220
52069
51614

130-05751

110-04841

300-36250
51607
52074

130-13371

130-13441

190-08211

357-57000

150-02851

300-36370

Std.

Std.

51621
51622
51623
54148

Std.
110-06672
110-30771

DESCRIPTION QTE

Flat washer 1 5/8" i.d. X 2 3/8™ 0.0. .. euiuiiiiiiie e 1
Ball hitCh 2 5/ 8™ ... e a 1
SWIVEL NITCN L. et e e opt.
Pintle hitCh 3™ @ INt. ..o e eeaas opt.
Jack 3000 IDS (INCIUAES # 53) «.eniuiniiieie e aans
PN FOr JACK i e
Ring for side panel Iock (Welded) ..o
Side panel 1ock (L.H.) (WelIded) .......ovieieieii e et e e eeens
Side panel Iock (R.H.) (Welded) ...
Parking light (YEIIOW) .. ..niee et e e e aeeaes
SPring fiXation PIALE ......ouie i
L o1 o 1
Road axle with hub and brakes (including # 96, 97 and 98) ...........ccceviiiiiiiiiiiinnnn.
U-bolt 1/2" NF x 3" x 7" round + 2 nylon locknut..........cccooiiiiiiiiiiiiiiiiieiee
Bolt 9/16" NC X 3" Ig + nylon [0CKNUL ... 1
o1V o= -
o Ao PP
(o T LT 1o | a1 A (=T ) S
Rear flasher lIght ... e e e e
Y18 o To T F= U o S St 2
TECK SCIEeW L/4-14 X B/A" 1g « e
(Lo ) o (o] gl TTe=T 0 FY= N o] -1 (S
Bolt 7/16™" NC x 1 1/4" Ig + nylon locknut + 2 flat washers..............cccoviiiiiinn.
HOOK With safety [0CK ... e e
Chain 5/16™" (10000 Ibs) + hook with safety 10CK .........cccooiiiiiiii s
Adjustable mounting support for ball hitch ...
Bolt 5/8" NF X 4 1/2" Ig + nylon 1oCKNUL ..o
Bolt 1/4" NC x 3/4" Ig + nylon IoCKNUL ........oiiiii e e
Emergency brake SWItCH ...
Battery 12 V B0 A ..ttt aas
AN o | =P
Tightener + 1 nylon locknut 3/8" NC + 1 nylon locknut 7/16" NC ...........c.cccoeunen..
Bolt 3/8" NC X 1" Ig -+ NYION I0CKNUT ... ...uieiiii e
Battery cable 4 Ga X L0 g cuvieieiiiiie it
Self-adhesive reflector 1 1/8™ X 4 1/2" (Fed) ...ouveieieieiii e
Parking light QUAI .......oeieiii e ettt e e e e e e e e eenas
Parking light SUPPOIT . ....ee ettt e e e e e e e e eeae
SPring 7/8" 0.0. X 6 L/8" g «.eueuiiiiie e
Castle NUE L /2" NC ..ottt e e e e e enes
Hinge pin fOr rear PAnel ........o.iiii e
BOIt 3/8" NC X 2 A/ 2" 10 e enenieee ettt ettt
(0 10 ol Qoo 10 ] o] L= it Y2« o= 1S
Grease fitting 1/4"-28, 45 Ue0. . iuiuiuiiii e
Front ball-joint (Welded) ......c.oniiii e
Right hand rear ball-joint (Welded) ..o e
Left hand rear ball-joint (Welded) .......o.oeirinii e
Hub and drum assembled With Drakes ....... ..o
[0 Yo o1 T 2 PP
SPINAIE 3500 1DS .. niiniie e
Stub Axle 3500 IbS (WEIEA) .....uieeieee e e

ANPFPRARPEPNEPEPNNEPERPNNMNRPRPNRPRPERPERPNENNMNNEPANNNNODNONPRAANNNDARER

-22 -



ASSEMBY: HYD. ELECTRIC PUMP P-510-PHEP

REF.

O©CO~NOOAADS_WNEPE

16

PART #

51624
130-45641
110-27781
110-27801
300-34220
300-34250
300-34220

9405x6x6

51606

51631
300-36250
110-06772
110-04841
130-05751

300-36220

nr= not required
na= not available
inc= included

170-03861

DESCRIPTION

P-508/3S

P-510/35
Electric hydrauliC PUMP .. .o e 1
IS0 o] oo ot dl {0 ] o ¥ 2'0] o T 1
HANAIE ... 1
Support plate for PUMP ..o 1
Bolt 5/16" NC x 3/4" Ig + lock washer .........cccoceiiiiiiiiiiiiiiiieeee 2
Bolt 5/16" NC x 1" Ig + nylon locknut ..........ccoiiiiiiiii e 3
Bolt 5/16" NC x 3/4" Ig + nylon loCknut .........ccoiiiiiiiiiiiiee e 2
Vo TS 0 o 1= 1
Battery cable 4G X 30" Ig cooviuiiiieiiiie e e 1
Battery cable 4G X 15" Ig coviuiiiieiii e 1
Bolt 3/8" NC x 1" Ig + nylon locknut ..........coooiiiiiiii e 4
Battery NOIAEr ......eie e e 1
Threaded rod=nylon locknut 3/8""NC+nylon locknut 7/16"NC .......ccccvvvnenne... 2
A o | 1
Battery 12 VOITS ... et e et e na
Bolt 3/8" NC x 3/4" Ig + lock washer .........ccoeviiiiiiiicec e 2

-23-

QTY

P FEPNWNPRFPFP PP P50710/4E

inc

inc
inc
inc



ELECTRIC CIRCUIT P-50710/4E

170-01731

BROWN BLACK
PARKING UGHTS\ /12 VOLT
YELLOW GREEN
LEFT N " RIGHT
(&) %
O i GR%U‘NE‘ ﬁEtLEJCETR\C BRAKE
ot
® = % iﬁ::::::::::“:;i
U Plug: seven contact connector
o - — view showing connecting
@\r@ H ,,,,,,,,,, L] [ terminals on the interior.
L b ” 7777777777 i Key way that runs the full
H length of the plug must be
o1 1 positionned towards the
bottom.
e =
REF. PART # DESCRIPTION QTY
1 52065 Connector 7 poles (trailer SIdE) .....uiiiie i e 1
2 51609 P-50710/4E conductors cable Kit ........oceiiiiiiiii s 1
3 52069 EMErgencCy Drake ..o 1
4 51614 Battery 12 VOIS 850 AP, uiuiiiiiiiiit it 1
5 52077 Yellow parking lights .. ..uonoe e e 2
6 52076 Red parking lights ... e 2
7 32229 2T 1= 2
8 52070 LICENSE HGNt ..o e e 1
9 51607 Battery cable 4 GA X L0 g ceuvininiiii e e 1
NI* 52078 Connector 7 poles (VENICIE SIA) ....viuinieie e 1

*NI= Not illustrated

-24 -



HUB H4000 # 51503

REF.

R

POOWO~NOUAWNLER

PART #

Std.
51528
51529

Std.
51530
51531
51418
51532
51533
51534
51535

DESCRIPTION

-~ ‘\
(uo %

Cotter Pin 5/32" X L B/A T e
Dust cap D-4000 2 5/16" B ...ouininiiiei e
Castle nut 1" NF X 9/16™ thiCK .......ooiii e

Flat washer 1" .........
Roller bearing Timken:
Roller bearing Timken:
Rim screw 9/16" ......
Hub only H4000 .......
Roller bearing Timken:
Roller bearing Timken:
Oil seal no. CR17415

CUP NO. LM29710 ...
CONE NO. LM29749 ..o

-25-



HUB H5000 #51441

REF. PART #  DESCRIPTION
1 Std. Cotter Pin /32" X A /2 e
2 BLAL7  DUSE CAP 2.5 70 B e ans
3 51442  Castle NUL 7/8" INF ... et e e e e
4 Std. Flat WaS el 7 8 s
5 51416 Roller bearing Timken: cone No. 4T-LMA48548 ...
6 51415 Roller bearing Timken: cup NO. 4T-LMA8510 ....c.iuiiiiiiiiii e
7 51418 RIM SCIEW O/ LB ..ttt e e e
8 51414  HUb ONly HB0O00 ....ueiii it ettt et e e e et e e e e e
9 51413 Roller bearing Timken: cup No. 4T-LMB0301L ......ouiiiiiiiiii i eeeeeeeeens
10 51412 Roller bearing Timken: cone No. 4T-LMB03049.......coiiiiiiiiiiiiii i
11 51443  Oil seal N0. CR20044 ... et e e e

-26 -



HUB AND DRUM 545, ELECTRIC BRAKES 10x2%4"

A
m
T

©oO~NOUDWNEST

PART #
54152
L68149
L68111
L44610
L44649
54139
54138
53019
54106
54111
54124
362-40000
54107
338-38000
54108
54109
54112
54113
54114
54115
54116
54117
54118
54119
54120
54121
54122
54123

N

DESCRIPTION

170-04121.TIF

QTY/ASS'Y
Grease seal CR17146 Or 17255VB ....oeiiiiiiiiie e 1
0] =T gl =T UV (oo =) I 1
0] ] =T gl o =T U1V (o U o ) I 1
] e gl oT=T= T Vo N (o U o ) I PP 1
Roller bearing (COMNE) ... ..o i ee e 1
LOCK NMUE L NF Lttt et e e e e e e ns 1
SPINAIE NUL FETAINET . ...t aeas 1
[T (oT T o o R PP 1
SPINAIE WASKET ... s 1
1/2"-20 pressed Wheel StUd ... 5
Brake mounting bolt Press-in 7/16-14 ... 4
1/2-20 60 dEQ CONE NUL .. ettt et ettt e e e e e e e e as 5
Hub and drum 1750 1DS .. ..enei e 1
NUt 7/16" NF + 10CK WaASNEr ... e 4
Electric brake 10 X 2 1/4 (I€Ft) ... e 1
Electric brake 10 X 2 1/4 (FIghT) .. e 1
Backing plate ASSembIY ... 2
LH ACtUALING EVEI @I ... et 1
RH AcCtuating [eVEr arm ... e eas 1
LAY T 1= PP PPN 1
AT = ol 1 o P 3
] A= Tod (o) g o] 1 T PR 2
Shoe and lINING KIt ... e eas 1
AdJUSTEr @SSEMDIY .. e 1
AJUSTING SCIEW SPING - ueeeeeeet ettt ettt et e et e e e e eeaes 1
Magnet Kit CONTAINING .. ...t eees 1

Adjuster slot pl
Wire grommet

L8 o PP 1

-27 -



DIRECTIONAL CONTROL VALVE

170-00951

REF. PART #  DESCRIPTION QTY
1 649-00022 S 1 - o 0 1 T 1
2 L2 001 )22 S @ T 41 Vo 2
3 e 001 22 S = o T Y 1
4 649-00025 Ball fOr PreSSUre VAIVE .......inieieie e et et eeens 1
5 649-00026 SpPring fOr PreSSUre ValVe ......o.oiieiii e e e e e e e 1
6 L2 001 )22 © T 1o Vo 1
7 649-00028 Cap FOr PreSSUIE VAIVE ...ttt e e e e e e eeaeaan 1
8 649-00029 L5 o] 11 T 1
9 L2 001 1 R =TT 1
10 LS 001 1 31 R o To o 1
11 649-00032 (0] o] o T= S o To Lo | 1

* Some parts might not be available apart.

-28 -



TELESCOPIC CYLINDER # 51506

190-06971
¥ % §
.

REF. PART #  DESCRIPTION QTY
1 51619 Ball joint seat (Welded) ......ouiniiiei e e 1

2 Std. Grease fitting 1/4"-28 45 GeQ0. «oueuiiiiiei e et 1
3 51620 Locking segments for ball-joint 2 7/8" ... 1
4 331-13220 Hex socket cap screw M8-1.25mm x 20mm (from serial # 8800 and up).......... 6
5 51586 100 ] o] 1= od 1o ] R PPN 1
6 51587 Piston With Dall ... 1
7 51588  Threaded CYlINAEr Dase .....ccciuiiiiiiiiie e e e aeee e 1
8 51589 Seal Kit TOr CONNECLON ... onieeie e 1
NI* 51527 Repair Kit for CYINAEr ... e e eeees 1

*NI= Not illustrated
* Some parts might not be available apart.

-29-



ELECTRIC HYDRAULIC PUMP M301 # 51624

170-04261.TIF

-30-



ELECTRIC HYDRAULIC PUMP M301 # 51624 (contd)

REF. PART #
1 03412
2 03440
3 03660
4 00018
5 07815
6 00175
7 01157
8 01326
9 01327

10 07790
11 01373
12 03322
13 13058
14 12421
15 00235
16 02349
17 07526
18 02159
19 00078
20 03766
21 00120
22 02352
23 K12171-250
24 07818
25 08111
26 02318
27 07625
28 07781
29 07737
30 07795
31 07738
32 01143
33 14157
33 14159
33 14170
34 13059
35 04560
36 07592
37 01134
38 01209

DESCRIPTION

g

o
Bracket assembly (incdingt #6 & 12) ...c.oiiiiiiiiii i 1
Bracket assembly inCludiNg #6 ........coviiiiiiiiiii e 1
Parts Kit, Bracket assembly ......cc.vuiiiiiiiii e 1
ST o] 1o T 10 5= L0 o S 1
Screw, hex washer head, tap tite 1/4" NC X 5/8" .....cccviiiiiiiiiiiiiiienne, 4
Parts kit, Handle assembly ........cooiiiiiii e 1
Ball, PlASTIC .oueeieeee e 1
RO, Handle 4™ ... 1
Eye bolt 5/16" NC X L 7/8" ..o 1
NN U Y 0 S 1
Cable, insulated, With lugs 9" 6 GA ..o e 1
Switch on/off (CaniSter TYPE) . uvueni e e 1
Tube return 1/8" NPT ... 1
BaSe ASSEMDIY ..uniiiii e e 1
Parts Kit, PIUNQGET ... e e e e e e e 1
o LU o G 7S SR N 1
Parts Kit, CheCk ValVe ... ... e 1
S L 1
Parts Kit, CheCk ValVe ... ... e 1
Parts Kit, Relief ValVe ... 1
O-ring 172" i.d. X 5/8" 0.d. X L/16" ...oeiii e 1
O-ring 35/8" i.d. X 3 7/8" 0.d. X 1/8" ...eiriiiieie e 1
PUMP @SSEMDIY ..o 1
Socket head cap SCrew 1/4"NC X 3" ..o aeees 4
Electric MOtor 12V DC ..ot 1
Bearing base MOtOr ......oeieii e 1
NN UL Y 0 S N 1
LOCK Washer 5/16™ ... 1
Star WaAShEr L/ 4
LOCK WasSher /A" L e 2
Socket head cap screw 1/4"NC X 6 1/2" ..o 2
8T 1
Reservoir 6" X 6 1/2" X 10" (199 PO3) +iuiuiiiieieeii i eeieeeeeeeeeeeaeaeaeees -
Reservoir 6" X 6 1/2" X 19" (432 PO3) +iuiuiieieieiii e eeeeaeaeeaeneaeees 1
Reservoir 6 1/2" X 7 1/4"™ X 26" (715 PO3) eeiriuiiiiiieieeeiieaieeeeeeeaans -
Tube return L/8" NPT ... e 1
Bracket, Plate mount 3 1/4" C/C ...oueiiii i 1
Socket head cap screw 3/8"NC X L ..o e aeee 2
SCrEEN fIEr Lo 1
Tube, Filter suction 3/8" NPT 90 d€Q ..uvvvvuiuiiiiiiiiii e eieieeeeaeeens 1

* Some parts might not be available apart.

-31-

FRPRENNRMRRRRPRARRRRRREPRPERRRREPRPERERRRRRR PGS

RPRNRPPRP,

—

P RPNNBRMPRPRRPPARRPPRPRPRPRPREPPRPRPEPRPRREPRERPRERANRRERPGNT<

RPRNRPRR,



TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ @ @ Grade 8* <:> @
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 39.3
3/8 9.53 20 23 27.1 31.2 35 42 475 57.0 45 54 61.0 73.2
7/16 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 949 1139
1/2 12.70 45 52 61.0 70.5 80 96 | 108.5 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 | 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 542.4 650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
118 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
114 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
112 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
__||cradear (O (& Grade 7T () Grade 8T (1)
— €
§ E g EE/ Torque Torque Torque
. e
» B3| E _&3 Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newtonmeters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 1.5 20 25 27.1 339 34 40 46.1 54.2 38 46 515 62.3
M12 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93| 109.8 126 96 109 | 130.1 147.7
M16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 2371 262.9
M20 UNC 25 108 130 | 146.3 176.2 186 205 252 2778 213 249 | 288.6 337.4
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14 UNF 1.5 52 64 70.5 86.7 0 106 122 143.6 107 124 145 168
M16 UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 1.5 132 150 | 1789 203.3 206 242 | 2791 3279 246 289 | 3333 3916

Use the above torques when special torqueis not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when [ubricated with normal engine oil. They do
not apply if extreme pressure [ubricants are used.

-32-




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. Thiswarranty is not transferable.

Hydraulic cylinders are covered by the manufacturer
of these items.

All PRONOVOST spare parts purchased are covered
by athree (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation islimited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

-33-









Cemanuel est aussi disponible en francais.
Veuillez téléphoner.

Pronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, Haut du Lac Sud (route 159),
Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
www.pronovost.qc.ca



	#10640 to #10644
	Return to trailer index
	P-508/3S
	P-510/3S
	P-50710/4E
	P-510-PHEP
	ELECTRIC CIRCUIT P-50710/4E
	51503
	51441
	HUB AND DRUM 545 ELECTRIC BRAKES
	DIRECTIONAL CONTROL VALVE
	51506
	51624 M301 ELECTRIC HYDRAULIC PUMP
	Previous year
	Manual following year


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts false
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 100
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.00000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 100
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.00000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 300
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /FRA <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [100 100]
  /PageSize [612.000 792.000]
>> setpagedevice


